Index Part

No. No. Description Size Qty.
T PVS-082 W HOUSING. o e ]
AR FL= 14 {18 110y Pememm—— Hex Socket Cap SCrew........cccoecveevcvrecvevenrennnn, 17231 A———— 6
Bivwwvan PYS08T s nmsmmaanains Gear Shaft PInion....cmmmmmanmsssisanssmasmiessmrirssesss |
& o PNISH08Y cnmvasansmmninin DEtERt PIate..covvnmmmnmmmnmiminannsimmsn s s 1
Blsssnn BYSH090 sonmarmmvonn Bearing Stop.............. ]
B....0reon s ENSE00T s SOANG e os e RO R, 1
A TS-1503011........cceee....... HEx Socket Cap SCrew .....ooooeevvevvvicciieece M5*14.... 3
8. PVS-092......oooiioiiiiieee . PINION BIOCK . et 1
9. PVS-094 ... PINION CTanK .o et 1
1o TR PVS-099 ....oooviiiiieeieee  PIASHE B Lo e 1
i — RV Ao o (ROERINIPR | ; ;| [« . =~ | TSRO e RO S 320 1
120n TSHD0204 1 . cciniisvsianin Hex:Sockelt Cap SErew.. .. msssaismiss M5*16. -
13 00 BBIB20BZZ hivenvvnsvmomsanesvve BAILBEANAG o ammmmmnminmasvinns DLODEL sy v asss 2
14.0m KEY5E518 ez KeWV e e s T B*5M Buvasmevnmnan 1
15....... KEYS55 15w BV ot s T N et 1
16 ........ PVS-067 ....c.ooieeeeieee Counter Shalluvamsrnrmn s s R TS BTy 1
| (— TS-1523011 . SEESCIrEW ...ooivviiiiiiiiicc e MB0. o mnnmam 1
18 ... PVS-066.....c...cccovvveereen, BUIL GBA ..o et 1
j .2 J— PVS064 .. oo ommnponsns Bearing HOUSING .....ooovioii e et 1
20:mwran B S (107200157 IR———— Hex Socket Cap SCreW..........coovvvvviiccneiinennn. M5*20.....ccoiieeeen 3
20 PNSE08d cmvmmmennsrons 1 T T 3
22 000 PSRN0 imnmomamrnasns SPNNG Shaft oo ST R R e 3
23000 PYS08Y cvvvsnammmann; N o R T S A S TR T SR TR RS 1
24 ... PVS-109.....covieierieeeeen EOck WAShET. ot i iasainis B s s e 1
25........ PVS-103.....cooiieiiiiieeeien WNESHIEE ......oonmmmmsen b IR S A TR O P IRV 1
2B e P08 e isnacss msnesmpinnis SNAP RING .o G0 2w 1
2.7 (I BB-6908ZZ .....couumisimnisasis Ball BEaring........cccooveieiieieeeeeeeee e B6908ZZ........ccoeee 2
s R =AY L2 E10 I A° [ e S Bearing Washer ..ot e 1
290 PVS-078 aurivrssummawis BEaNNgWaShET ... ssmmisisiseirs: 1
0., PVS-076 oo WWEBHEN s nmmrms e e S Va s T Te TSRS T SRR R 1
31 ... PVS-0T6..... ¢ e i i RACK CUP s s s ot 108 oo s o s e 1
32..... PVS-063......ooiieiiiiiee Timing Belvsnnensmemmrsrnmanpnens 22811000 i 1
o p— PVS-074 ... BB, ....crerenssnmnssnsassrmnessnmmes s O R T LN SO R VS 1
s PVS-062....c.cccoveeieeiieiee TIMING Bt PUHBY . ccosesrrresersnmsrnsnsansensanensnesniios: siislies i 1
1 e NS035 e e Spring Washer ..., 518" i, 1
3Bz PNS:060 s sassemrsrassnnannan UL e 5/8"-18NF......ccccveee. 1
30 KEYBT 12 winsspnnmnumms BRI ccvsmummnesssniamsn s SO AP oSS - G . 1
3B PVS-07 3 v SPINdIEiGeAT HUD' i smsmmmemmurssmessimmisaisassy somsesivesnnsesssnss sians 1
39 ... PVS100........oumnannns 0 | LT T L — 1
- o — KEY7740 ......coccooeiiiien. OV .. cnvemmmosopmannmnds S R G i | s 1
A s 7 ATACT & 1)1 . Spindle Pulley HUD...........cccooiiiiiiiiiiceeis e 10
- by SRS VLT § Y 52 [030] 1= 1 O OO PPTRRRO PR 1
43 0 PVSE000 cnenmamsimmsmns LoWEr HOUSING: G ONE s ssmmamssommsmanss st i S s ssmas 1
44 0 TS-1503050 vssnvans Hex Soeket CapiSEEW o a s ez MB*20........cccovirieennn. 4
45 ....... 11915230 T Vrssmmunurs SELSEIOW vocrvmmen o smmus o ST e es 17, [T AR 1
46 ........ VS=046. .. osssssanens SNAP RING e mrsmmmmmnnsmsmemmvamies 2B e 1
47 ... PVS-059 ... Brake: ST e s s e S D S DR R 2
48 ........ PVSE047..conreceersmesansmsncenes DTAKE LG ¢ cpo e 0 o S P BT R OV IS 1

Parts List for the JTM-1050 EVS Turret Mill
Inverter Speed Head Assembly

12



49 e PVS-058 i nmvmmmnns Brake FingérPivot Btud «:uuwnammanenssmmsrssmss s
B0 e PV8-099 vunmmmninwns PIASHE B ovememmmmirmssn s s aros s v ot o S e G s ssinases
=5 INS-081 v Rolnd Head SCrew wcrviiissmm s s oo s s aran s
52 ... INMS052........co00inmsnisransane e SOBPRING..... v sindsasnansursas SN2
53 .......PVS-052.. ..o, Brake: Shaft: SIBVE............ixsmerensnnessesisisiiisssid s e n iy
54 ... PVS-053.....cccccccvvvieiiiiens Brake LOCK Shaft ........cooviiiiiiieii et e
7] ] menp— Eord [0/ 0 T ——— Hex Socket Cap Screw......ccoooeveevvieveeereeeen . MB*25
ST TN =¥ 5 T L7 Brake LOCK BIOCK ........cooviiiiiiiiiiii et et
Ly L B vt (57T T0 Y SNSTS! |1[ SI oS S MB ..o
B8k mmses: PNVS-048 s EOCKESCIBW . conmarimmsim st s s Sorasm s i o 8 S s s s sag s’

B8, TSABOZ0G numrn e HEX SOEKE Cap SERW wmmmnaasmnrasssan MB*B.amsmmamin
6 o BB-6010ZZ v Ball BEaliingiqni s BONOZZ ivvvvvsneammnsins:
61 ........ PVS-04B .........ccco0emicmiieiins BeaTIng GOV O v T T e e R N O s
62 ........ PVS-049.......ccoovvviiiinn Brake SPING.,....c..r - G S e R
63 ... TS-1502031....cccvvvvviviiiine Hex Socket Cap SCreW........oocvvvvvvvvveeienicieeies MB*12 e
64 ... AVS-064 oo, Brake RiNG ..ocuviiieiiiceiieeeee ettt et
B5 s ANVS002 vivsvismmamiisssessesiess PUIBY ... e
o[ — RV LS 0] T T ————————— MVBENET o vvnisr somrarespovnvus s suses axws s ss wmvs e SN o VR R S S SR e
B7 v IVS-067 suensimmvsmmmvenan LI NUE crssnmmm e oy o A S R TR o oTa v
68w TS=50208  nmemmramns Hex Socket Cap Screw ... ME* 20k semnnmems
69 PVSO01 snng R Motor Pulley Cover svrmermmemenmmpmmrmamnis T e
70 ........ IVS-070 ..o BEIE:..........cconemsmnmsssss sonmessin A AR P
71 ... TS-1502041.....c..occevvviennen Hex Socket Cap SCrew...........ccvveeevvviecviveecnns M5*16......cccoiiiiieane.
[ — 1020-HO71....ooiiee, LOCK RING ..t e e
L Ne— 1710 E 5 [0 0 ————— MOtOr PUNBY ..o e
7. L 745 0] 12 {o FNE———— KBV cvimnssmmennmmaomessanas s cows o s RSN HEE RIS 10*8*30 ..o
T8 PVS-101 s COVET covrvimmmivivi s s s s e 1 i e St s Y SRR A S T
10 e ST v s Rolind:Head SCrew s s s
Tl mares PVES-001cenummmarasin O S o s e T T T P T TR T VY
T8 v SE060 s mrnm e BlOCk st S R T T
79 ... TS-1504051..........ccoe....... Hex Socket Cap Screw.......ooevveeiicniciccnne MBE2S5.........oseene i
80........ IVS-080 ........... SUTRRITR Spring Washer .........ccocooviiiiivieiiieeee e MO .o
81 ... IVS-081 .o, Hex Socket Cap SCreW........cccocevvvveivviecinnnens M10*30....ccceeeeen
82 Y o0 L v O —————— INVEREr MO0 mmmmmminapas s 6] | o | S —
(E1C N— =] 2EI5{0] 07— Ball BEATING oo 5100 7.7 S————
L7 — PVS-013 s 0
855 TSB0204 1.vvnmanimmnn Hex Socket Cap Screw...........cccevveeciiiecciinen, ME*16. cecsmuninean
86 0 PVS-118 R Draw Bar Washer «vonam s nms st s i
87 o PVS=114psnnsamasn Draw Barcennsmmannanmnvmnamy T T T SRR
88 ....... TS-1503021....cccviiiiinnnn Hex Socket Cap Screw.........ccocveevvvcvivenienee . MB*10.
89..... AVSE187 oo Operation BOX.......cccooiiiiiieiiie e e
90 ... IVS-090 ... R.P.M Indicator ......... U R e e
91........ 4VSE186.....cccooveeeii OPEralIoN Panglis . o smmmmmsssiamsssims memesm ams s s s vs s
L2 - — ST T N — Round: FHead SErew. cu i ammmrmmasmswmasmmmimss s s g .

13



\\ f




TSAB030B s

TS-1522011....cceevevcivanene

... Hex Socket Cap Screw

4050B31.......

1080BE32: e vsmarsomans

y R

2o 1050B-2......
S 1050B-3......
4o 1050B4......
5.....1050B-5......
6..........

B e 1050828, ...
10 50 IKEW 331 25 2.
1 TS-1504031
d X SR B~ 18 ssrcny
Ve KEY3308....
15 s B-18ueuna
1B5wss B-16...........
17 . 1050B-17....
18 ... B-18............
19 ... 1050B-19....
P — B220. s
2 s B-21 i
22w 1050B-22....
230 B:28mrnnm:
24 s B-24............
25 ... TS-1503010
20, B-27............
28 ... B-28............
29 ......KEY3345 ...
5 E——

oo 7

BB 1050B-33....
34 1050B-34....
36} 1050B-36....
39 ... TS-1540031
40 ........ 1050B-40....
41 ... 1050B-41.....
. 1050B-42....
430000 1050B-43....
a4 . B-44.......
. BT s,
48 . B-48............
4900w B-49........
D05z B-50...........
54 ... TS-1503061
55 ... B-55............
56 ... = LT L ——
O cnnieBED T heemanins
<): S TS-1523011
1 P B350
B0 sezeret B-60..:ci0:
617050 TS-1522031
B2 e KEY3315....
63 o B-63.........
64 ... B-64........
66.......B-66............

- Spring

Head Assembly

Hex Socket Cap Screw...........cccoovvvecevvevccnrennn,
Washer

Bushing
Set Screw

Washer

Feed Engage Pin
Worm Gear Cradle

Spring Pin
Shift Crank

Bushing

Snap Ring
Bevel Gear Bushing
Spacer

Needle Bearing
Bushing
Worm Gear
Bushing
Washer
Bushing
Bevel Gear
Hex Socket Cap SOraW...uussnunsmesems
Reverse Clutch Rod
Spring Pin
Feed Worm Shaft
Set Screw
Spring Pin
Chip Guards
Set Screw

15



67 ....... TS-1502031......coev Hex Socket Cap Screw............cocoovvveveveen. M5*2....ii
73 ........TS-1502081....................... Hex Socket Cap SCrew............ccooovvvvveeeei. JY LT L T
74 ......B-T4.......ceoeoeevvvveecveeen.... Clutch Ring Pin ...

75 ... B-75. CICH RING wvamamnmmissm i s Do e S T TS,
7L T— QIS (o) I———— SEHSCTEW sssmumersmrms s S D MB™8: oy
i — B=78.cunmmmsmsininiiin Clteh LOEKNUL vusensnmmmmsmanssnnmmnmns oo s misen i
TQurmand B Qe Safety Clutch LOCKNUE cxocrssmmiiiiiinmiin marmennssassssssasansssssssnsaras
80 ........B-80.. LOverload CIUECH ..o e
81 i B-8T i, Overload Clutch SIEEVE ..........ccooiviiiiiiiicie e
82 ... KEY5813 ... KBY e, Lokt L 7 S ———
83....... B-83 . Hex Socket Head BOIt............coooiiiii e e,
85....... TS-1523011 .o SO SCIOW. ossirissimsnsmamemmsmismas s e MB B csermemmmsssened
i1 — B-86. Cross Plate SCrew ... o MA*18: s
88 B=88:unvmmmaamannannas SPIING s s r AE R
8% B-B9: s S pHiNg PlUNG e s ar s s s n s S s
90 v B0 s mmnmasemnises BUSING s T R e s G
02 i B-92 ..ouvnaaamnnnaans N O GO s A S R T s s cannnssnningsnnsansons
93 ........ B-93. ClIUtCN RING ..o et eeenraee e
94 ... B-94 ... SNAP RiNG .oeoiviiiiiiccieccicccce e S0 i
95 .......TS-1502051.......cccovvricnnn Hex Socket Cap SCrew........cccocccvveeevvveeccnnnnnn. M5*20.......ccoviiniiiinnnn.
96 ........ B-96.....ooiiieei ClIUtCh TP LEVET ..o et
97 ... B-97 .o ClULCh WASNET ..ot e
o2 B-98.. s BNAP RN o mmaremmmmmm s 810
99 i B99nnnnnnnnaamieis CIACH AT I C OV oo i v s oo R s S L T FT T e
100 C-A9-1 s Set'SCrew wumsnnnam s R T MB*16 e
101 e TS-154004 e NUE s R R MBrmsnnannns
102 ...... B-102...ciiiicice SPring Pin ..o 58
103 ......B-103.. e CBM RO et e
104 ...... B-104 ... TrAp HANAIE ..o e
10T o ) O ——— Feed Trip. Brackel. . cursommmummmmmirmaospmussmssawm e
g 07 SRR o 15016 0] Hex Socket Cap SCrew ... s MB*20::cnavesssmsmivens
10850 TS-152303 v SELSEIEW ;v s T e T T ves MB* 10 oy
109 .....KEY3310 ..o KeV...... o R < it i [ 4 B

110 ...... B-110.. e KNOD StUA ...t e
1 iy — B-111 e REVEISE KNOD ..oooieieiieceee et ettt
142 i B2 csvmmammwmmmsmmm E-RiNG ..o E-6 .o
i By 1< Joo £ T Handle ' WhEeEE e s nmm s ame e
B e T Stes! Ball:nsnsunimsmmnssmemm 7 i 1 5 RO
115:..:::B-115 5 OMPIES SO SPIING essssvsmarsr T o e TS S R T 0
116....5 BB SELSCIEW cor s A M8*Bicanmnnammans
1i...... B-117 i SPHNg Pl s s sy ey SNy
118 ... B-118. i Cam ROU SIBOVE.........occusnrminssimmmanssisiiois it i SR s
119 .B-119. Spring Pin .o SM2....coecererrsanasanennenas
120 . B2 e snvvmsvains CoMPresSION SPriNG ...ooooueiiieiiiiie et vt e et e e eeesrbr e eeeeeeaane
7 (R B2 mmmmmimramemmns THP PIUNGET .. e
12805 B=28 vensmnmmmnnnsmmmnas BlSHING evsvananssmsssre v s o s as S TS S TR SR TR T
124.......B-124. cunnnmmnsnns Feed Thp PIUNGEr suasmrnm s i S s e i s versse
125 ... BE2D....ecsncacs i s e Handle Wheel:ooomnmennnnunamansnnas Sumnssasnnmnsms
126 .....B-126. .. HANAIE:...... ... o e e T R e o S P g
127 o B-127 e SPINAIB .. e e et e e e e e e e
128 00554 B-128.. ..o QUIIE SKITE. ... et e e eeertae e e sraeeeeeeeenneeeaeeeas
129000 B-128 0 sssmmmmmsamssan LOCKNUL ..ottt e e eeeeeaes 22eeeeaeaeaeeeeaeaeaneeeeeennnnnes
131 BBE620BZZ o asnmsinsvines Ball BEAMNNG..cssamunssmmssnnmmpmsssssmssssimams 6206ZZ..........cecuene
182 2z B132 cmmnsiinms Nt s 1T, S —



133 ... B-133 e NOSB PIBCE e e
134 .....B-134 ... Spindle Dirt Shield .........oooiiiiiic e e
13500 BB 2076 v csnion svmsmasinaon ANgularBeanng vl QOT s
1860 BEN 38 rnmmmommmamvasmmss SPCET ...ttt et
g [ G B=A3T s SPACET i covvmsersinm vy v s S oo v E T T T RS T R e
138 sl BB-72070 ooy ANGUIarBearing sy F20 e mmnrnmmmars
139 0 B2138ivammnmnmanaiany SOl S O O i e s T e s S T
140 ...... B-140...cccoiiiiiieiiee, SEESCIEW oot e
141 ... TS-1523011 ..o SEtSCreW ..o MIBB
142 ... B-142...iii QUIIL. ..ot e
143 ... B-143.....iiei Spring Pin oo 3B
144 Bl e SEl SOIEW v s Y, P b ———
145500 B2145 s T o o F =
146¢....:. BB v TP LEVEr Pl oo s sy s s o e s b T e
147 ... BART e mansns s INdicator Rod wovmvssnmrsns s o o e
148 ... B-148.. QUi LOCk SleaV s i i i i st snsmnnsim s gmne s s imm s
149 ... B-149.. LOCK HANAIE ... e
150 ...... B-150.. Round Head Screw...........ccovvvvevieecciieccieee, M5 8.,
161 ...... B-151.. WaSher ... M5 .
163 ... B-153. . QUIlLLOCK SIEBVE L. v svismrmem s e S S
o — 5 2t Y- R — Indicator RO SCIBW o ovmienumen e s ne s s R e eeens
155 ns Bi185 v memnnnsnssormenen TEB O v e s T S T e P O S I e
15600 BoAS6 e nnnas S D B O sy et s (R T T T R e T A s
LS RTE e Adapter Nubicoomsnnnimmanasmmmninms

1880 B=188 e RoUNd HEad SCreW........coooviiiiiiieii e e
189 B-159 ., Micrometer Scale..........ocoooveiiiiic e e
160 ...... B-160.. e SNAP RING S-16
161 ....B-181 .. QUIll MICro-Stop NUL ..ot s
162:...... B-162...iiiiiiiic Quill Micro=Stop: Nt «suvmmmmmmasmmasnenressessm o
(B3 B B8 s mmnsssenmmsmmirenion CHOill SOP KAGD :.cocvvmmmmamummmr s TR BRI
i TIR— B-164 scssimsaninnvavnnina QUilEMiere=Stop:NUt. o msnnnmanie s e e sy
185k B85 i Round Head Screw woamvswmemmsnna MIOMS. e
166 i B-166. s QuIll Pinion Shaft ... e
168 e B-168....ccoiieiiceee, P e e
169 ...... TS-1503010 Hex Socket Cap Screw........... M5*M12. i,
171 ... KEY3320 ..o KEY .t 382200 e
172....... B-172....oiiieiiiieieieee. Pinion:Shaft Hub: SErew:. . osmammmammnnssnsaranmmnssnm s
173 o0 |5 EH 17,0 R — SELSCIEW  vnnavm s senars s s Lo Sl 7 e
gL SRR - C ¢ SRS COMPrEsSIan SPrNg - mmnanunnmnnns e
o ST BoATBummnannnannnnns Handle Hub...............

176 e B=10 e mnnmnsy HUD SIBEVE ..o s e
18 s e R OR SPrNG COVET ....c.oiiiiiiiiieeetet et e eeeea e et et
178x..... B-178 .o e ClOCK SPFING it et
179 ... B-179. e, WESHET Lo e
181 ... TS-1523041.........ccvv ST LGSt o1 () SO MB* 2. .ossmvminsmsnnd
183 ... = = Reverse THp Ball LBVEF ...« oo wasossmvamisiams:
184 ...... B84 vt REverse TR PIAGEE osmmumenmmmns S
185 ... B2188. oo Trip Bal LeVEI S CreW: o e e BT e smscsnassasnannans
186....c. BoA86 s e O BB s i i e e s esmmtsentonss assntassssssessmnssmsmrrenmmmsras
1 8% cean KEYAH 8 vmenanmsns T e e 448 i
188 B-A88 s SEESCIEW ...ttt ettt oot e,
189 B89 nmmmnnn .. WOIM Shaft ... e
190 200 B-190..i Pinion Shaft Hub Handle................ccooovivoie oo,
19 B-191. i Black Plastic Ball .............oooviiiiie e e

17



192 ...B192. ..o U ERRIBIN v ot A i SRR RS

193 ... B-193...iiiiieeeeeeee COMPressIon SPANG s r s e B S B T
194 .....B-194 .. SNAP RING .. .vrnerenco i s nn sy S-30mnnmnmann
195....: B-195. ., BUSH......ccoene ssssnsssnsmnnssnmanmnssse o T I
196 2. TSEID 230N s issonsesmsssmansass SEt SCrEW ..ovviiiiieiiee et e MB™B...........o o
197 e B-197: s UL Lottt ettt ket

18



Head Assembly

— 128
. )
132 145 16




Base Assembly
Lo 10B0C N i ncnsssnsnnme s NN O M S O s e S i 2 0 s emer e s mme 1
CrnarmmndlOD0C-2 s snnun Ram AGaDIET o Vit Hetesemmsssnsensasass sasnmensnmsesresnns 1
Fmaee T050C-3. ..o ADAPEEN SCAIE ..o e, 1
4. T050C-4....ooiiiiiiiiiieid LOCK INULL e e, 1
6...... 71050C-6......c0covvvirrin. Worm Gear .......... 1
7 LR TO50C-12.00c i QO e e 1
L N— 1 01510, G2 L N ———— WOIMESHEN v vy s T SR S R F T 1
D KENBEE wovnicnninnanna K@Y mmmmminann s i am s i 5%6*50 1
100 1050C-10. v T 1
il T050C-1 s v HOOK vsvmnsnmnmrmsasnwmnn i nassim <1 1
120, O Washer .o I e e S s b s AR E R AR SRS A m e 2888 R £ R 1
10 TSE1508060 s i, Hex Socket Cap Screw...........ooovevvveceee. M8*30......ceiviiieiene 2
14 ... 1050C-14......ccovien, SPING PN oo e 1
15 ... 1050C-15.. ..., ANGIE Plate......ccoviiiiiiee e e 1
16 .o 10B0C-16. e RIVEBE e e 10
j [ — 1815701 @5 [y R —— Adapter PVOESHIL ..cvnummmmmmammsiamnm st s s s v R e 1
a | TR 2 2 S B v s S PO P TS D S T R 3
19 aan G119 smmnmnnnmnis EocKing Bolt wcscanammmmnnanmnnessmerssmn snnnnna gy 3
P G238 s masarsy T Dl e e T T T T S TS 1
e C=31 snimmmnmennniias T=BOlt e s b I G e e eemarans 2
B2 (G32. it i s Table StOP PIBCE ... ettt e e 2
33........ C-33.. L Hex Nut............ O SURRSSRRRRO 3/8"-16NC ................. 2
34 ... C-34iiieeeeeee, ChIP GUAIT ... e 1
36....... C-36..iiiiiiicien Pan Head SCreW..........cccooovviiciiiiciiiiceiiee, 3/M16™3/8" ... 4
o1 S C23BAL oo Saddle LockiBoll....c.umsummmmmamrsmmsms sy &
39.iian C=39csnnsminmimaemasan Saddle Lock PIUNGEr:..o i e 1
A0:n B0 s Hex'Socket Cap SCrew. wuummmmnnsmurnnons waseiss i 2
AT s B T Adjusting SCreW oo s imr s S nan s 10
42 ... O3 Table Stop Bracket . ..o i i il S s tieaneni b e sans 1
43 ... C-43. e G e e e 1
46 ........ CdB...ooiiiiiiciiiii Table LoCK PIUNGET ... s e 4
7 Le S— 0= T Saddle KNEe GiD.......cooviiiiiiiiicieceeee e e 1
5] o e C=50=1 o NVADEH - osmossvmssvemmmsmmsmssminmsss s s RSN RS SN NER AR B E S ST 2
5lcunnlB-8lumninmmanmanas Pan Head SCreW: v v sovisevii i s 18
5% BB nrasn SAAAIB iiovvvnmarmran GRS TS 1
Y e e Knee Wiper Felt......... e PR TN O e e 1
55 ... C-55.. o KNES COIUMN GiDs i v e s S 1
58 ........CB8.eni Knee Wiper Felt ..o e e |
B0 .......C-B0...ccciieeee, ChipGuards........ccceeeeveeeeeieeeeeeeee, e e 1
5 — G L e R[] HLCTFIo]| 10 Y MUV T R Y 1
62 CBZimmrmmenarsrarsn GhIpEUEIdSL e mnsvsraammmaes s O 1
63 sy C-BBvs s Chip GUARHS ccommssmsmmsmmmmrmsms s 0 sm s 1
64 i C-B4 s comnnnmannamm N8 o o s e B S T R S T e TS 1
7 [ I—— C-TTe Pan Head Serew o s sy s asns 8
r 7N C-T2. e, BOVEEL . ... s oremesnsnnznsnsrrasmnsmsza namn st i T b Es etk sepaeiis e A e 1
73 ... C-23-1 e, WVBSIET oot e 1
. — C-Th e NUL .o 1/2"-20NF ... 1
o 455 (SIS T—— KBY et 8*B125 ...cnseewsrenrsanans 1
i o CoTBmnamnammanenns VVABHET ivvis s evmms o e s a5 ab s e oo S VS PR SR SRS 1
Tz Gl T s BEVEEGRAT oo s T s R R S T A 1
7 e CT8: e mpnpnnnmas ] L B e 1
79 ........ BB=5305227 ... ...anain Ball Bearngeenenrmeramnasnannssms 8305 e snmrmaes 1



(5] ERm— CoB0: v BEaiing SOD v e S B A e man
7y [— TS-180305 v Hex Socket Cap Screw...........ccovniinniniennnenne. ME*20.......cccoveviiennn,
82:vunud C=82 nmnmmnnannns LEAASCIBW ... e
83w Cr83:mmnninmnnisann HaNAIE ... e
84 i C-84...oiiiiiiiinieee  EL@VALING CTank oo e
85....... C-85.. i Gear Shear CIUtCh ..o e,
86 ........ C-86.iiiiiiiiiiiiei Dial oekiMNitE 2 tamemonme s oss s s
87 ........ C-87 e - T
o S 12 ST —— B =1 g [ Lo T
89 TSEB0305 s Hex Socket Cap Screw...........cccocovvvvviiirinene. ME*20.......cceeeeenne.
90 seezzed C=90 ey s B e I O S O T 0T b s s ns s st s s et s s
Lok e BB-6204ZZ . c..ovvvvvvvviriias Ball Bearing ........cooovveveeveiieciiciececeeeeeeeeve 6204Z7........coooe
920 C-92..iiee Bearing Stop .........ccoiiiiiie s e
93 ... KEY3318 ..o KBY e 3138
94 ... C-94. i SN o e e R T R AT
95....... C-95... i, GIUD Sl SCIEW v min o o s o TS O U e T
96 ........ B T ———— BEVEIGBEE o s R S SR S ST
2 KEY4418 .. enmnsmsmmns: KV covnmmmnsmsmssm s 44" 8emnrnmn s
98 B08 s o U e T TR Tty o T Crrdy v
100 5500C-19-1 cvemannn v COHIAI e e,
102 TS-1505051.......cccoviinn. Hex Socket Cap SCrew..........cccoovevvecveveevenen, M10*35....co
103 ...... C-103. e Lead Screw HOUSING......ooioiii e e
104 ...... C-82-1 i Liead SEret NUE. o mommmmimssmmmssmsss . w s e s S
105 ...... TS-1503051.......ccvviee Hex Socket Cap SCreW .. e MB*20 ey
108 ... C-38A..iiiiie Lock:Bolt:.....cswsmm R B e T O T
109 (61 1[0, O—————————— Nt e B e e
110 Co 0k vumvmmnisnrmmnes e o e
{1411 G T Sl T rennsmansmenmssssse cspwessmsaten. oo genne g AR 1S
P12 Col12ummmnnmnnnnmey GID HOIAET (L) ottt e
1130 O GD ettt ettt
114 ... C-114 i, GIb HOIAEI(R) ..ottt e,
15 ... TS-1505051......ccccie Hex Secket Cap i SeIEW: s owrmmvammms MAB3E esemmmnssonss
118 ... C-118.eceeeee, OPIHB o TR T A R
120 ...... (L1 [l o ——— T —— Ram Pinion ; asnmemvmsmsymn S
i L f— G128 cmemermesmmmnny Spring Washer....... e SRS N g ms s
124, C=A24. o Turetmsmammma STt o s s s e
126 50 e Ram Lock PIUNGET ..ot e -
127000 G127 e sinitiiia s LoCKING BOIt ...t e,
128500 C-128. e, Ram Pinion Set SCreW........c.covveiiiiceeeees e,
129 C-129. e, ERIVISE, . covommsmnstmanmses s A5 G S SO S SR S
130 .....C-130. i, o= L T T, G
131 ... JM-1050 ..o stoje Decal (natshowh)welassmmmmesrannrramnwnnm
132...... C-132 i CHID-PaAN v s s e s TS T e I T T VR

21



Base Assembly

132

22



Leadscrew Assembly

| T—— D1 N U 27-20NF
2 D2 HaNdle
3 D3 Ball Crank
s E—— D-4 ..o Dial Lock NUL
5 DB DB e,
L O = v [ o = O ———
g TSHAB0303 1 eesessvsmnse s HEX SOCKEt CAP SErEW vy VO | Zeesmmsrrimsasns
B G900 mmmsmavnsmaes BEATING SEOP e ssmncrasauammin i o s B A s s s s SRS
i BB-B20422Z ... ssovmvnavinneBAIL BEAMNG sovssmsummmsanmnmian DL 0GZ L s
10 Del@nvsnenmsnsssn s L DEANNG Bracketiuasansaammessseannnnesrnsn s ssassy
Tz DEM vvmnsnensasss R SPRNGPIN conmvmmmsnssmssenmaaysenn D 28 —
125000 TSETE0503 1 mmnn s HEX SOCKEt Cap SCreW s nsnss s st st msmans |
135 KEN3325 mowsmmsvnmman KSW s s s i O 2 Do s e v st
18 A KEX 3318 somummennmmrns PO oo st s i o 0 i S e S s i o 1O s
18000 Dol nmmmnaamas s LeadSCreW s s s s S L O R
18 TS=1503061 woewsawreHexX Socket Eap SEreW s mmmns s essmes oo
160 H=E e N R B e R
17 D17 Feed Screw NUL
18.......D-18................................Feed Nut Bracket ... ... ... ...
20......D-20................................Cross Bearing Bracket..............................
21 D21 Cross FEEA SCrEW ...
22........D-22. . .....................CrossFeed NUt....................
23....... D-23........ s Spring Washer o 20

S AN bR O =2 NMNODONOTWOWWWWWWw

[SS IS e

23



144

: f(r/

\\\\\\v

Alquassy maldspes]



One Shot Lubrication System

2
W——-ia

JTM4VS-BUTW1458.........
TSABH206Y  cccinicsssicussnaniai
PR sonsaimsmmassnam

H a8 IOMBT e e s B ST e e s s 1
AluminumPiete v wnnnnmnarnnnsansas g [ 1 1
Oil Regulation Distributor................cccevoeeiiiees e, 1
Oil Regulation Distributor..................oooooviiiis oo 1
Flexible Steel TUDE ........coovevvvivicieieeeeee 4*550.....cccciiiiiii, 1
EIDOW JOINE. ..o e 2
EIDOW JOINt......oiiiiiii e e, 6
TRUABIE L osoimmmmssmmsmmams s o TR TSN e i s 20
TRIMBIE: v s, R Sy 20
o P T 1
S BB s B A s o ME*14.......ooeee 4
Hex Socket Cap Screw...........ccooovvvvvveveee . M5*25....ci 4
Straight JoInt............oooiiiiie e e 1
Nylon PieCe.....coooooiiiiiiicecee e, Co 700 N EN—————— 1



Electrical Panel

................... EmMergency STOP ...oooviiiiiiiii s e
................... SPINAIE SEOP ...ttt e
................... POWET FEEA ON .o e

.................. PumpiSelecl SWilth cmmmsmen e mirmenromsmeasmsramarormmnmass

..................... POWET ONOF ucimmnssmm s s s T AT SRS SRR S v
...................... PoWer Lampi s s s s s oo ST S D R S S SRR
...................... Bower:Eeed Lamp s s an s iy f o s
o TTEAANESTOIINICE. . .. .o s s e e R O R S S i s

................... HEGH VOREHE PUBE o smssmmmimms i e s smss i ss s s a s s st v
................... Eow VolA0E FUSE morersmmmamanmr s s s s s e D e S i
................... Low Volage FUSE s s s s s v s e o s v

e 1050EVS-SB1
2 i 1050EVS-SB2
3 ...1050EVS-SB3
4 oy [ L0 SV Eme— Fwd.-0-Rev. Spindle On
By 1050EVS-SA2
6. 1050EVS-MS
7o 1050EVS-L1
8. 1050EVS-L2
9. 1050EVS-TR.
1000 1050EVS-M1. ... Motor Fwd. Contact Relay
i Eem— 0 510 ] AV T e e—— Motor Rev. Contact Relay
12 ismms 1050EVS-M3. ... Power Feed Contact Relay
13 1050ENVS-MA wcvvcamsasanns Pump Motor Contact Relay
14 ... 1050EVS-MS .vavinvvnnn Inv. Motor Contact Relay
15 ........1050EVS-FU1
16 ........1050EVS-FU2
{7 — 1050EVS-FU3
18 .. 1050EVS-LST ..o,
1 [ P— 1050EVS-LS2.....cvciennn,
20k:550s 1050EVS-VR1.................... Speed Adjuster Spindle
21 ........1050EVS-R1
22 o 1050EVS-Riuyessmamianns Special Regenerative Brake
23 ... 1050EVS-L
24 ... 1050EVS-PF
25 ... 1050EVS-INV ..o
18
25 22 8 18
9
@ 21| 10]f 11 (| 14| 12 13
[L1 24V 110V OV (TERMINAL-B) U2 V2 w2 |

26

Dot Limit SWICH s i e T S e S S TR N




Electrical Panel

Off
INV on
MJ2 ov
1380R] 0
FM|spj10| 2 | 5 | 4 |splpC] A
10/9|7]8]s6 11
STFSTRIMES)
12 |13 | 19
RIS|T PPRIU|V|w R
R|S|T ujviw
OV, 220V, 380V, 415V, 440V
S R
Transformer
ov, 110V, L1, L2, =
oV, 110V, OV, 24V, =
50 14 TH 15 1 16
S [1oL2 19|R1N113 [15|R11|3 [15(R|11| 3|[14|U| VW RIS|T
R1 M1 M2 M5 M3 M4
fFU1FU2|Fu3 MOTOR MOTOR INV POWER PUMP
3A| 5A | 3A FWD REV MOTOR FEED MOTOR
S[1[2v]0] |11p2of12] 4| 5k0f13[5 |4 U] VW] |ofjo17] |U. vzwt
0

018 50 50 50 0

L1, 24V, 110V, 0v,0,1,2,3,4,5,6,7, 8,9, 10, 16, 17, 18, 220V, S, U, W, + +U,, V,, W,, R, S, T,‘é'l

27



— >
:|0ﬂ IIIIIIIII 1 —~
¢ 1 T | v z
o2 @ lw Qo
= | EInl
—T I““V"_ 1O w3
M b e e 1

Nag = P

=0 _Ll—\ualﬁ ||||||||| al
e _H_ - O
= < | _Wﬂm
= | N SEa
- ﬂ|1,|o 2350
I T, J ~
YT RETIT

C
BOX

B

N
7
N
»

MOTOR
O D

=> .V N
o) o
e mm NERIE: =
Ne % _'Il_
%) =T A
AH -
mvo N r—— 1
= | _
W N H—— 32 M
_ | =
— N M:Iuvhk.W\anu
sl
o
| S
EE LU} - N
o =
> —
= =] =
() Z= =
O
< o Ofof No| = @ ] Bt
>
= = —
2 g E83z833% ¢
R 6 gt
2 =%
M N = FHM.VV
o i
< =
K\m. .
= 0o
=z I
<
= XU —Hn

*aB.)|OA [END JOU S| BUIYDEW SIYL ‘A09Y PaIIM-31d SI 90069 JBQUINN %90)S "A0EZ
paJim-a.d SI 090069 43qUWINN %90}S "A10}9e} By} wouy paiim-aid si [IIw SAZOSOL-WLF 8YL

weibeiq Buuip

FOR DELTA INV ONLY

—n



oV —>—

2 3 1
A (O i) —

N

SB1 SB2 BRAKE-L,S

q SAT1 © / SA2
fey M3

SB3
— M1 M2 == T‘g’ T
4 |5 }
l
Mz;; ;EM1 E 17 16

14 (15 1 i

e B I % 7/

W ee 8 86 6
50

» § 1
1

29

0
O

DOOR-L,S POWER- POWER—FEED COOLANT—

PUMP

LAMP





